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“BMB COMPANY”, LLC 

OKEANSKIY AVENUE ST. 108, FLAT 64, VLADIVOSTOK, RUSSIA, 690002 
 
The following sample(s) was/were submitted and identified by/on behalf of the client as: 
Sample Description : MSPC FLOORING--PREMIUM WEAR RESISTANCE VINYL 

FLOORING(4MM) 

Style No. : ART STONE ARMOR      
SGS No. : CZXHL21000288501 
  ************ 
Sample Receiving Date : Apr 06, 2021 
Testing Period : Apr 06, 2021 to Apr 20, 2021 
Testing Performed : Follow selected test(s) as requested by client. 

 

 Test RequirementTest RequirementTest RequirementTest Requirement    ConclusionConclusionConclusionConclusion    

1 Laminate floor coverings – Elements with a surface layer based on 
aminoplastic thermosetting resins– Specifications, requirements and test 
methods (EN 13329:2016+A1:2017) abrasion resistance in clause 4.2 

Pass 

 
 

  
 

*** FOR FURTHER DETAILS, PLEASE REFER TO THE FOLLOWING PAGE(S) *** 
 

 
Berix Li 

Authorized Signatory 
  



 

 

Test Report No.:No.:No.:No.:    CZHL2104001433HI Date:Date:Date:Date:    Apr 20, 2021 Page 2 of 4 
 
 

 

1. 1. 1. 1. Laminate floor coverings Laminate floor coverings Laminate floor coverings Laminate floor coverings ––––    Elements with a surface layer based on aminoplastic thermosetting resinsElements with a surface layer based on aminoplastic thermosetting resinsElements with a surface layer based on aminoplastic thermosetting resinsElements with a surface layer based on aminoplastic thermosetting resins––––    
Specifications, requirements and test methods (EN 13329:2016+A1:2017) abrasion resistance in clause 4.2Specifications, requirements and test methods (EN 13329:2016+A1:2017) abrasion resistance in clause 4.2Specifications, requirements and test methods (EN 13329:2016+A1:2017) abrasion resistance in clause 4.2Specifications, requirements and test methods (EN 13329:2016+A1:2017) abrasion resistance in clause 4.2    
a) Number of test sample: 3 pcs 
b) Classification of sample: 33    

c) Test details see below table： 

Clause Test Description Result 

4.2 
Classification 

requirements 

All laminate floor coverings shall be classified as suitable for different levels 
of use according to the requirements specified in Table 2, when tested by 

the methods given therein. Classification shall conform to the scheme 
specified in EN ISO 10874. 
The large ball impact test and the castor chair test of class 34 products 
shall be carried out with the preattached underlays or with an underlay 
specified by the manufacturer.. For the large ball impact test of products of 
the classes 21 – 23 and 31 – 33 a standard EPS foam of (1,8 ± 0,2) mm 

thickness, with a CS value of (60 ± 10) kPa1 and with PC-value of (0,9 ± 
0,1) mm shall be used . The three parameters of the foam shall be 
determined according to CEN/TS 16354. 

Table 2 Table 2 Table 2 Table 2 ————    Classification requirements and leClassification requirements and leClassification requirements and leClassification requirements and levels of usevels of usevels of usevels of use    

Pass 
(see note) 
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Clause Test Description Result 

 
 

 
Note: The above items only test abrasion resistance. 
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Photo Appendix 
Photo relative to overall specimen: 

  
Received Sample (front view) Received Sample (back view) 

 
Result/Rating/Record Key(s) 

I.  Result/Rating Keys: P = Pass = Meet; F = Fail = Not Meet; N/A = Not applicable = Not suitable; NR = 
NC = Test not conduct/requested per client request; TT = Test terminated due to the earlier failure of 
last test.  

II.  Record Keys: “C:” means Claimed parameter; “A:” means Actual recorded from test; “D:” means Data 
for reference only.  

 
General Report Note(s) 

A.  N.B. Only applicable clauses were shown. 
B.  (1) 1mg/kg = 0.0001% (2) MDL = Method Detection Limit (3) ND = Not Detected (< MDL)  

(4) “-“ = Not Regulated 
C.  Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.  
D.  This document cannot be reproduced except in full, without prior written approval of the company. 
E.  Since the data and / or information above division line of front page is provided by the applicant, the 

relevant results or conclusions of this report are only made for these data and / or information, SGS 

is not responsible for the authenticity, integrity and results of the data and information and / or the 
validity of the conclusion.  

F.  The declaration of conformity is only based on the actual value of laboratory activity, measurement 
uncertainty of the results not taken into account. 

*** End of Report *** 


